

REPORT NO TC SL 16/074
REPORT ON DRYING SHRINKAGE TEST ON AGGREGATES

| | |
|----------------------|---|
| Client | Cullimores Mix Ltd. Netherhills Whitminster Gloucestershire GL2 7PD |
| Source of Material | Ashton Keynes |
| Material Description | 0/4mm Sand |
| Date Received | 26 th January 2016 |
| Requirements | Determination of drying shrinkage. |
| Date Test Started | 3 rd , February 2016 |
| Test Method | BS EN 1367-4 : 2008 |

Results

Drying Shrinkage = 0.027 %

95 % confidence limits = 0.0042 %

SIGNED: 

Date of Issue:- 1st, March 2016